
State Pollutant Discharge Elimination System   
(SPDES) DISCHARGE PERMIT 

   

SIC Code: 4952 NAICS Code: 221320 SPDES Number: NY0028525 

Discharge Class (CL): 07 DEC Number: 7-2522-00030/00001 

Toxic Class (TX): N Effective Date (EDP): EDP 

Major-Sub Drainage Basin: 07 - 03 Expiration Date (ExDP): ExDP 

Water Index Number: 
Ont. 66-11-
P26-37 

Item No.: 899 - 217 
Modification Dates (EDPM): 

Compact Area: IJC 

This SPDES permit is issued in compliance with Title 8 of Article 17 of the Environmental Conservation Law of New York 
State and in compliance with the Clean Water Act, as amended, (33 U.S.C. '1251 et.seq.)   

PERMITTEE NAME AND ADDRESS 

Name: Town of Cazenovia Attention: 
[...]
J. Any laboratory test or sample analysis required by this permit for which the State Commissioner of Health issues 
certificates of approval pursuant to section 502 of the Public Health Law shall be conducted by a laboratory which 
has been issued a certificate of approval. Inquiries regarding laboratory certification should be directed to the New 
York State Department of Health, Environmental Laboratory Accreditation Program. 

https://www.dec.ny.gov/chemical/127939.html


  
Permittee: Town of Cazenovia   Date: June 29, 2023 v.1.15 
Facility: Cazenovia Water Pollution Control Facility   Permit Writer: Peter Maier 
SPDES Number: NY0028525   Water Quality Reviewer: Evan Walters 
USEPA Non-Major/Class 07 Municipal     Full Technical Review 

PAGE 1 OF 21 

SPDES Permit Fact Sheet 
Town of Cazenovia 

Cazenovia Water Pollution 
Control Facility 

NY0028525 

  



  
Permittee: Town of Cazenovia   Date: June 29, 2023 v.1.15 
Facility: Cazenovia Water Pollution Control Facility   Permit Writer: Peter Maier 
SPDES Number: NY0028525   Water Quality Reviewer: Evan Walters 
USEPA Non-Major/Class 07 Municipal     Full Technical Review 

PAGE 2 OF 21 

Contents 
Summary of Permit Changes ..................................................................................................... 3 
Administrative History ................................................................................................................ 3 
Facility Information..................................................................................................................... 4 

Site Overview ......................................................................................................................... 6 
Enforcement History ............................................................................................................... 6 
Existing Effluent Quality.......................................................................................................... 6 
Interstate Water Pollution Control Agencies ........................................................................... 6 

Receiving Water Information ...................................................................................................... 6 
Critical Receiving Water Data................................................................................................. 8 

Permit Requirements ................................................................................................................. 8 
Anti-backsliding ...................................................................................................................... 8 
Antidegradation ...................................................................................................................... 8 
Discharge Notification Act Requirements................................................................................ 9 
Temperature Requirements for Municipal Discharges to Trout Streams................................. 9 
Mercury .................................................................................................................................. 9 
Mini Industrial Pretreatment Program ..................................................................................... 9 
Schedule(s) of Compliance..................................................................................................... 9 
Schedule(s) of Additional Submittals .....................................................................................10 

OUTFALL AND RECEIVING WATER SUMMARY TABLE........................................................11 
POLLUTANT SUMMARY TABLE - Outfall 001 .........................................................................11 
Appendix: Regulatory and Technical Basis of Permit Authorizations.........................................16 

Regulatory References..........................................................................................................16 
Outfall and Receiving Water Information ...............................................................................16 
Interstate Water Pollution Control Agencies ..........................................................................17 
Existing Effluent Quality.........................................................................................................17 
Permit Requirements.............................................................................................................17 



  
Permittee: Town of Cazenovia   Date: June 29, 2023 v.1.15 
Facility: Cazenovia Water Pollution Control Facility   Permit Writer: Peter Maier 
SPDES Number: NY0028525   Water Quality Reviewer: Evan Walters 
USEPA Non-Major/Class 07 Municipal     Full Technical Review 

PAGE 3 OF 21 

Summary of Permit Changes 
A State Pollutant Discharge Elimination System (SPDES) EBPS permit renewal has been drafted 
for the Cazenovia Water Pollution Control Facility. The changes to the permit are summarized 
below: 

• Updated permit format, definitions, and general conditions 
• Reclassified facility from a Class 05 to a Class 07 “Significant Minor”   
• Removed “Outfall 002 – STP Bypass” as a permitted outfall 
• Reduced the total residual chlorine effluent limit from monitor only to 0.039 mg/L and 

included Schedule of Compliance requirements 
• Reduced monthly average summer ammonia limit from 8.6 mg/L to 7.0 mg/L as N   
• Added daily max mercury limit of 50 ng/L and Mercury Minimization Plan (MMP) Type II 

requirements 
• Added phosphorus monthly average monitoring requirement 
• Added nitrite and daily maximum flow monitoring requirement 
• Revised averaging period for TKN from daily maximum to 7-day average   
• Discontinued ambient streamflow monitoring, influent pH monitoring, influent settleable 

solids monitoring, and influent TKN monitoring 
• Revised mass loading limits to two significant figures 
• New short-term monitoring requirements for emerging contaminates in the Schedule of 

Additional Submittals 
• New Mini Industrial Pretreatment requirements 

This factsheet summarizes the information used to determine the effluent limitations 
(limits) and other conditions contained in the permit. General background information 
including the regulatory basis for the effluent limitations and other conditions are in the 
Appendix linked throughout this factsheet. 

Administrative History 
9/1/1990 The last full technical review was performed and the SPDES permit became 

effective with a new five-year term and expiration date of 9/1/1995. The 1990 
permit, along with all subsequent modifications, has formed the basis of this permit. 

The permit was administratively renewed in 1995, 2000, 2005, 2010, and 2015. 
The 2015 permit administrative renewal was effective until 8/31/2020. Since 2020, 
the permit has been SAPA1 extended. 

2/17/2004   Permit was modified (Department-initiated modification) to update the General 
Conditions section of the permit. 

7/1/2008   Permit was modified (Department-initiated modification) to include a new seasonal 
ammonia limit. 

10/22/2008   Permit was modified (Department-initiated modification) to correct a typographical 
error relating to the averaging period for settleable solids sampling. 

1/1/2018   Permit ownership was transferred from Madison County to the Town of Cazenovia. 



  
Permittee: Town of Cazenovia   Date: June 29, 2023 v.1.15 
Facility: Cazenovia Water Pollution Control Facility   Permit Writer: Peter Maier 
SPDES Number: NY0028525   Water Quality Reviewer: Evan Walters 
USEPA Non-Major/Class 07 Municipal     Full Technical Review 

PAGE 4 OF 21 

2/28/2020 The current permit was allowed to stay in effect pursuant to SAPA1 . 

7/20/2022   Department issued a Request for Information (RFI) to modify and renew the 
SPDES permit due to the facility’s EBPS score2. At the time of the RFI, the facility 
had an EBPS score of 390 and a rank of 7 for EBPS-scored facilities statewide. 

10/18/2022   The Town of Cazenovia submitted a NY-2A permit application and supporting 
materials to the Department.   

The Notice of Complete Application, published in the Environmental Notice Bulletin and 
newspapers, contains information on the public notice process. 

Facility Information 
This wastewater facility is a publicly owned treatment works that receives flow from domestic and 
industrial users (one brewery and the town water treatment plant’s backwash). The majority of 
effluent consists of treated sanitary wastewater. The collection system consists of separate 
sewers serving the Town and Village of Cazenovia as well as a small section of the Town of 
Nelson. The facility was re-classified from a Class 05 (EPA Major) to a Class 07 (EPA Non-Major) 
facility since the new permit does not contain limits for toxic parameters and the design flow is 
less than 1.0 MGD. 

The current 0.95 MGD treatment plant consists of: 
• Bar screens, manual grit removal   
• Secondary Treatment: Activated sludge (oxidation ditch), settling tank 
• Disinfection: Chlorination with hypochlorite (seasonal), dechlorination with sodium 

bisulfate (seasonal) 

Sludge is aerobically digested, belt pressed, and disposed of at the Madison County Landfill. Grit 
is also disposed of at the Madison County Landfill. 

The facility does not have any planned improvements. 

The town classifies the abovementioned brewery as a non-categorical Significant Industrial User 
(SIU) and has issued a local permit to control the brewery’s discharge to the treatment plant. The 
facility has also been given a new requirement for a Mini Industrial Pre-treatment Program. 

Significant Industrial User (SIU) SIC Code Categorical Reference 
(if applicable to 40 CFR) 

Meier’s Creek Brewing Co., Inc. 2082 N/A 

The primary outfall (Outfall 001) consists of a 24” diameter pipe discharging over a sloped 
concrete spillway to the Chittenango Creek, Class C(T). 

1 State Administrative Procedures Act Section 401(2) and 6 NYCRR 621.11(I) 
2 Pursuant to 6 NYCRR 750-1.18 and NYS Environmental Benefit Permit Strategy (EBPS) 

https://www.dec.ny.gov/enb/enb.html


  
Permittee: Town of Cazenovia   Date: June 29, 2023 v.1.15 
Facility: Cazenovia Water Pollution Control Facility   Permit Writer: Peter Maier 
SPDES Number: NY0028525   Water Quality Reviewer: Evan Walters 
USEPA Non-Major/Class 07 Municipal     Full Technical Review 

PAGE 5 OF 21 

Outfall 001 (Source: Town of Cazenovia, NY-2A Application) 

The permittee also has a Sanitary Sewer Overflow (SSO) discharge at Outfall 002. This outfall is 
listed in the facility’s previous SPDES permits as an “STP Bypass” that only receives preliminary 
screening while bypassing the rest of the treatment system. Outfall 002 also discharges to 
Chittenango Creek. Outfall 002 is considered a Type I SSO and is classified as a permanent 
emergency overflow structure intended only for emergency discharges. As such, Outfall 002 is 
not authorized3 to discharge and has been removed from the permit. Each discharge event from 
Outfall 002 will be evaluated against emergency discharge criteria and must be reported in 
accordance with the Sewage Pollution Right to Know Act (SPRTK)4 .   

3 Exceptions noted in 6 NYCRR 750-2.8(b)(2) and 40 CFR § 122.41(m)(4)(i) 
4 NYS Environmental Conservation Law Section 17-0826-a and 6 NYCRR 750-2.7 

https://www.dec.ny.gov/chemical/90315.html


  
Permittee: Town of Cazenovia   Date: June 29, 2023 v.1.15 
Facility: Cazenovia Water Pollution Control Facility   Permit Writer: Peter Maier 
SPDES Number: NY0028525   Water Quality Reviewer: Evan Walters 
USEPA Non-Major/Class 07 Municipal     Full Technical Review 

PAGE 6 OF 21 

Site Overview 

Enforcement History 
Compliance and enforcement information can be found on the EPA’s Enforcement and 
Compliance History Online (ECHO) website. 

Existing Effluent Quality 
The Pollutant Summary Table presents the existing effluent quality and effluent limitations. The 
existing effluent quality was determined from Discharge Monitoring Reports and the application 
submitted by the permittee for the period 5/2018 to 3/2023. Appendix Link 

Interstate Water Pollution Control Agencies 
Outfall 001 is located within the Great Lakes watershed and International Joint Commission (IJC) 
compact area. Appendix Link 

Receiving Water Information 
The facility discharges via the following outfall(s): 

Outfall No. SIC Code Wastewater Type Receiving Water 

001 4952 Treated Sanitary and Process Wastewater 
Chittenango Creek 

Class C(T) 

002 
Outfall 002 – WWTP Emergency Bypass 

(no longer authorized in the permit) 

  

https://echo.epa.gov/
https://echo.epa.gov/


  
Permittee: Town of Cazenovia   Date: June 29, 2023 v.1.15 
Facility: Cazenovia Water Pollution Control Facility   Permit Writer: Peter Maier 
SPDES Number: NY0028525   Water Quality Reviewer: Evan Walters 
USEPA Non-Major/Class 07 Municipal     Full Technical Review 

PAGE 7 OF 21 

Reach Description: Chittenango Creek is tributary to Oneida Lake and part of the Lake Ontario 
watershed. The segment of Chittenango Creek at the point of discharge is classified as C(T) (6 
NYCRR 899.4 – Table I – Item 217). 
In-stream hardness was calculated to be 410 mg/L (as CaCO3), as the average of 8 samples 
taken from RIBS station 07-CHIT-3.4 from 6/2019 to 9/2020. The station is ~30 miles downstream 
of the facility. Consistent with Chapter 3 of USEPA’s Water Quality Standards Handbook (EPA 
823-B-17-001), the default maximum hardness of 400 mg/L has been used to calculate water 
quality standards. 

Figure 1: Map showing Chittenango Creek and significant facilities including: Town of Cazenovia Water Pollution 
Control Facility, USGS gage 04244000 (~7.5 miles downstream), Village of Chittenango Sewage Treatment Plant 
(~10 miles downstream), and RIBS station 07-CHIT-3.4, (~30 miles downstream). 

See the Outfall and Receiving Water Summary Table and Appendix for additional information.   



  
Permittee: Town of Cazenovia   Date: June 29, 2023 v.1.15 
Facility: Cazenovia Water Pollution Control Facility   Permit Writer: Peter Maier 
SPDES Number: NY0028525   Water Quality Reviewer: Evan Walters 
USEPA Non-Major/Class 07 Municipal     Full Technical Review 

PAGE 8 OF 21 

Critical Receiving Water Data   
The low flow condition for the Chittenango Creek was obtained from a drainage basin ratio 
analysis with USGS gage station 04244000 located near Chittenango, NY (~7.5 miles 
downstream from the facility). The 1Q10, 7Q10 and 30Q10 flows at the gage were found from the 
USGS Hydrologic Toolbox software and an analysis of data from 1991 to 2022. The 
corresponding flows at the facility were found using a drainage basin ratio analysis, detailed 
below. 

The 1Q10, 7Q10, and 30Q10 flows were used to calculate the acute, chronic, and human, 
aesthetic, wildlife (HEW) dilution ratios, respectively. 

Dilution Ratio = (Facility Flow + Low Flow) / Facility Flow 

Outfall 
No. 

Acute Dilution 
Ratio 
A(A) 

Chronic Dilution 
Ratio 
A(C) 

Human, Aesthetic, 
Wildlife Dilution Ratio 

(HEW) 
Basis 

001 7.3 7.8 9.4 TOGS 1.3.1 

Critical receiving water data are listed in the Pollutant Summary Table at the end of this fact sheet. 
Appendix Link 

Permit Requirements 
The technology based effluent limitations (TBELs), water quality-based effluent limitations 
(WQBELs), Existing Effluent Quality and a discussion of the selected effluent limitation for each 
pollutant present in the discharge are provided in the Pollutant Summary Table.    

Anti-backsliding 
To be consistent with 6 NYCRR Part 750-2.5(e)(2), the loading limits for total suspended solids 
and CBOD5 have been increased to reflect rounding to two (2) significant figures (concentration 
limits are unaffected). Backsliding is allowable under 6 NYCRR Part 750-1.10(C)(2)(ii).   
Appendix Link 

Antidegradation 
The permit contains effluent limitations which ensure that the best usages of the receiving waters 
will be maintained. The Notice of Complete Application published in the Environmental Notice 